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Table 1 Test conditions Table 2 Analysis of varijance 20
Welding conditian Veloc- _ g
No|Velocity Current [Voltage rg-hsat Facter | 1ty Cgrﬁ{' \’ég;e Ecgg,g =15 l
(mm/min) _(A) (v)~_Jeoc§me = |- SkH53,PTA
11 60 20 25 150 Order (1 2 |1 2 |1 211 2 £
260 50 28 250 | tgead ~12f--o- Fe-C,Plasma-
31 60 180 3] 350 | [ Width J** ~|** - |- - |*x - @ Sprayed Coating
4180 120 28 350 Bead N - - S g
5] 80 50 31 150 Height | ™™ * 12 g
80 80 25 250 Cowt®)| - -1, - |- - |- - +
100 20 - 31 250 s 4 Qo
00 50 25 350 - - R = l
100 30 331180 | Fe(wt®) * 3 ol
* 952 Significant 105 106 107

** 98% Significant Fig.1 Rolling contact test results.

Photo. 1 Whole view of No.l test piece.

Photo. 2 Pipe mill rolis.
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